www.ktoutdoor.com
11-600157-02 EAGER BEAVER 2.1 AV 06/88 to 05/89 IPL 223079 Page 1 of 12

Chain Brake Assembly

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com

11-600157-02 EAGER BEAVER 2.1 AV 06/88 to 05/89 IPL 223079 Page 2 of 12
Chain Brake Assembly

Ref # Part Number Qty Description
223439 1 Brake Assembly-Chain

1 111047 1 Screw-8-32 x .625 Dealer stocked. Fastto medium
moving part.

2 94709 1 Band-Brake Factory stocked. Slow moving part.

3 216755 1 Latch Dealer stocked. Fastto medium moving part.

4 215721 1 Spring Dealer stocked. Fastto medium moving part.

5 93602 1 Pivot-Latch Dealer stocked. Fastto medium moving
part.

6 216549 1 Pivot-Lever Dealer stocked. Fastto medium moving
part.

7 216268 1 Lever-Actuating Dealer stocked. Fast to medium
moving part.

8 214368 1 Bearing-Roller Dealer stocked. Fastto medium
moving part.

9 213907 1 Pin-Roller Distributor stocked. Medium to slow
moving part.

10 90658 1 Screw-Adjusting Factory stocked. Slow moving part.

11 110907 1 Ring-Retaining Factory stocked. Slow moving part.

12 68656 1 Nut-Bar Adjusting Factory stocked. Slow moving part.

13 223438 1 Housing-Yellow Dealer stocked. Fastto medium

moving part.

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com
11-600157-02 EAGER BEAVER 2.1 AV 06/88 to 05/89 IPL 223079 Page 3 of 12

General Assembly

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com
11-600157-02 EAGER BEAVER 2.1 AV 06/88 to 05/89 IPL 223079 Page 4 of 12

General Assembly

Ref # Part Number Qty Description

1 120029 2 Nut- Flange M6.3 x 1.0

2 1 Chain Brake Asy See "Chain Brake Assembly"”
illustration and parts list

3 1 Chain - Saw Not available separately.

4 1 Bar - Guide Not available separately.

5 93148 1 Spacer - Bar Pad

6 215695 1 Screw - M5 x .50

7 120028 1 Screw-M6.3x1.x20

8 93021-01 1 Lever - Wraparound

9 213278 1 Kit- Clutch

10 94244 1 Nut- Clutch (160-170 in. Ib. torque)

11 94243 1 Plate - Dust

12 1 Rotor - Clutch Not available separately.

13 2 Shoe - Clutch Not available separately.

14 95646 1 Drum/Sprocket/Bearing Asy

15 91222 1 Kit- Needle Bearing

16 215259 1 Washer - Sprocket

17 120096 1 Screw - M5 x .8 x55 (35-40 in. Ib. torque)

18 120095 1 Screw - M5x.8x20 (40-50 in. Ib. torque)

19 120098 1 Screw - M5x.8x20 (35-40in. Ib. torque)

20 216816 1 Frame Assembly

21 216064 1 Bolt- M5 T-Head

22 216585 1 Nut-Lock M5 (35-40 in. Ib. torque)

23 120045 3 Washer - M5

24 110989 2 Grommet

25 93152 1 Link

26 93057 2 Spacer - Mount

27 216585 2 Nut- M5

28 218510 2 Screw - M4 x 25 (15-20in. Ib. torque)

29 216486 1 Starter Assembly

30 216485 1 Housing Assembly

31 216064 1 Bolt- M5 T-Head

32 110041 1 Screw -8-32x.50

33 68497 1 Washer

34 213257 1 Drum/Rope Asy

35 83203 1 Rope - (31.75" - 33.75")

36 83078 1 Spring - Rewind

37 87851 1 Handle/Washer Asy

38 105490 1 Washer - Handle

39 215481 1 Cover/Screw Asy - Air Filter

40 213118 1 Screw - Air Filter Cover

41 215456 1 Filter - Air

42 215482 1 Box Asy - Air

43 213411 1 Plate - Choke

44 215455 1 Bracket - Choke

45 213420 1 Spacer

46 213105 1 Screw - M5 x 55 (30-40 in. Ib. torque)

47 213104 1 Screw - M5 x.8x50 (30-40 in. Ib. torque)

48 1 Carburetor Assembly See "Carburetor Assembly”
illustration and parts list

49 218556 1 Housing - Fan

50 213542 1 Hose - Pulse

51 94501 1 Nut-M5x.8 Thin

52 94302 1 Clip - Spring

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com
11-600157-02 EAGER BEAVER 2.1 AV 06/88 to 05/89 IPL 223079 Page 5 of 12

General Assembly

Ref # Part Number Qty Description

53 92747 1 Flange - Carb. Mounting

54 92746 1 Boot - Carburetor

55 95656 1 Eyelet

56 111002 1 Screw-10-16 x5

57 93720 1 Pickup - Fuel

58 93997 1 Hose - Fuel

59 90869 1 Filter - Vent

60 216665 1 FuelL Tank

61 216157 1 Cap - Fuel w/ Retainer

62 Handle Assembly See "Handle Assembly " illustration
and parts list

63 213172 4 Screw - M6 x 17 (torque 90-100 in. Ib.)

64 213021 4 Washer - Conical

65 223054 1 Shroud - Top

66 214350 2 Insulator

67 218555 1 Shroud - Bottom

68 120095 1 Screw-M5x.8x20 (torque 40-50 in. Ib.)

69 94192 1 Grommet

70 120034 2 Nut-M6.3x1.0

71 120132 1 Screw-5x5/8 (torque 8-10in. Ib.)

72 94540 1 Rod - Oiler

73 100001 1 Washer - Plain

74 222509 1 Knob - Oiler

75 93634-01 1 Spring - Compression

76 120095 2 Screw - M5x.8x 20 (torque 35-40in. Ib.)

77 216095 1 Cap Asy Oil w/ Retainer

78 216696 1 Tank Asy - Oil

79 94405 1 Hose - Oil Pickup

80 93998 1 Spring - Oil Hose

81 92465 1 Pickup - Oil

82 219058 1 Decal - Safety

83 218558 1 Decal - Instruction

84 1 Powerhead Assembly See "Powerhead Assembly"

illustration and parts list

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com
11-600157-02 EAGER BEAVER 2.1 AV 06/88 to 05/89 IPL 223079 Page 6 of 12

Handle Assembly

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com

11-600157-02 EAGER BEAVER 2.1 AV 06/88 to 05/89 IPL 223079 Page 7 of 12

Handle Assembly

Ref # Part Number Qty Description

1 93529 2 Bolt-Shoulder

2 93530-01 4 Spring-Mount

3 92704 1 Mount

4 94038 1 Hub-Mount
213235 1 Handle Assembly

5 111032 5 Screw-10-15 x .625

6 92704 1 Mount

7 94039 1 Hub-Mount

8 213224 1 Handle-Long Right

9 213226 1 Handle-Long Left

10 216649 1 Nut-Lock 10-24

11 216632 1 Screw-10-24 x 1.25

12 95042 1 Weight-Handle

13 93310 1 Trigger-Safety

14 93515 1 Spring-Trigger

15 213232 1 Trigger-Throttle

16 213233 1 Wire-Throttle

17 110706 1 Screw-8-18 x .50

18 52451 1 Contact-Switch

19 94039 2 Wire-Stop Switch

20 68846 1 Button-Stop Switch

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com
11-600157-02 EAGER BEAVER 2.1 AV 06/88 to 05/89 IPL 223079 Page 8 of 12

Powerhead Assembly

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com
11-600157-02 EAGER BEAVER 2.1 AV 06/88 to 05/89 IPL 223079 Page 9 of 12

Powerhead Assembly

Ref # Part Number Qty Description

1 93150 1 Bail

2 217168 1 Connector - Outlet

3 219990 1 Pump Asy - Oiler

4 215196 1 Connector - Hose

5 94115 1 Valve - Oiler

6 215151 1 Cap - Oil Pump

7 93301 1 Plunger - Oil Pump

8 105614 1 Ring- "O".239x.070

9 93632 1 Spring

10 219566 1 Piston Asy - Oiler

11 1 Ring - Oil Pump Piston Not available separately.
12 105603 1 Ring-"O"

13 83891 1 Spring - Return

14 216423 1 Sleeve - Oil Pump

15 216422 1 Eyelet

16 110653 1 Ring -"O"

17 215411 1 Muffler/Deflector Asy

18 110681 2 Screw - 10-24x.25 (torque 40-45inIb.)
19 215394 2 Screw - Special M6 (torque 70-80 in. Ib.)
20 92961 1 Deflector - Exhaust

21 214204 1 Kit- Spark Arrestor

22 101987 1 Screw - 6-32x.Z5 (torque 25in. Ib.)

23 216645 1 Nut- Flange M8 (torque 200-220 in. Ib.)
24 219211 1 Flywheel/Pawl Asy

25 216984 2 Pin - Pawl

26 216982 2 Spring - Pawl

27 93469 2 Washer

28 216983 2 Pawl - Starter

29 102164 1 Key - Flywheel

30 120098 1 Screw - M5x.8xI8 (torque 40-50 in. Ib.)
31 93795 1 Wire - Ground

32 120112 2 Screw - M5x.8x40 (torque 70-80 in. Ib.)
33 216591 1 Washer - Flat M5

34 219215 1 Ignition Assembly

35 102556 1 Connector

36 95266 1 Boot

37 214356 1 Spacer

38 215601 1 Manifold - Carburetor

39 92778 1 Gasket-Manifold

40 120097 4 Screw-M5x.8x25 (torque 70-80 in. Ib.)
41 215762 1 Cylinder /C'Case Asy

42 92777 1 Bolt-Bar

43 94660 1 Piston Assembly

44 95427 1 Piston

45 94136 2 Rings

46 92836 1 Pin-Piston

47 111026 2 Ring-Snap

48 94135 1 Rod-Connecting

49 94654 2 Screw-Connecting Rod (torque 35-40 in. Ib.)
50 110984 1 Bearing-Needle

51 68095 1 Bearing-Needle (20)

52 92750 1 Crankshaft

53 213282 2 Bearing-Crankshaft

54 83859 2 Beal-Crankshaft

55 62345 1 Plug-Spark (torque 120 in. Ib.)

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com
11-600157-02 EAGER BEAVER 2.1 AV 06/88 to 05/89 IPL 223079 Page 10 of 12

Powerhead Assembly

Ref # Part Number Qty Description
56 213327 2 Screw-Special

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com
11-600157-02 EAGER BEAVER 2.1 AV 06/88 to 05/89 IPL 223079 Page 11 of 12

Service Tools

No
Diagram
Available

Parts List
Only

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com
11-600157-02 EAGER BEAVER 2.1 AV 06/88 to 05/89 IPL 223079 Page 12 of 12

Service Tools

Ref # Part Number Qty Description
93797 Wrench - Screwdriver
216063 Key - Socket 5/32"
214194 Lube Gun
91226 Tool - Flywheel Holder
94415 Adaptor - Pressure Test Intake (Cyl)
94416 Adaptor - Pressure Test Intake (Airbox)
68917 Plate - Block Off Exhaust
85229 Kit - Pressure Test
84453 Kit - Piston Tools
215432 Tool - Pressure Test

K&T Saw Shop 606-678-9623 or 606-561-4983



